Chain Saw

MAC

35A

ILLUSTRATED PARTS LIST

MARCH 1961

The following pages contain an illus-
trated parts list for the Mac 35A
Chain Saw. Due to small differences
between saws, it is important that
the Serial Number of your saw be
included whenever spare parts are
ordered. This will assure receiving
the proper parts from your dealer.

Figure 1. Fan Housings, Muffler and

eSS OV er St vie it e
Figure 2. Carburetor and Air Filter ...... Siaiaisie
Figure 3. Starter, Flywheel and Ignition System .
Figure 4. Clutch and Transmission ...........
Figure 5. Crankcase, Crankshaft, Cylinder

And R iaton s R o e O e h
Figure 6. Saw Blade, Chain and Lockplate ......
Figure 7. Plunge Bow Saw Assembly..........
List of ACCESHOTIOR iaweneis aiais siee s vhin suasle

.

McCUILILOCH CORPORATION

8101 West Century Boulevard, Los Angeles 45, California

#52604A



MAC
35A

Figure 1. Fan Housings, Muffler and Access Covers



MAC

35A
FIGURE 1. FAN HOUSINGS, MUFFLER AND ACCESS COVERS
Index Part Units
= No. Number Nomenclature Per Assy
) 1 52288A Cover - Spark plug acoags hale o i et s e e s i 1
2 102760 Serew--rHexhdiI0=2d x Viincele 2t S e L 1
3 101194 Lockwasher ~ No. 10 internal teeth  : i .o imennss et i 1
4 102189 Washer - Plain: No. IO 50n 1in Lol Slamliade dafliin o el 0 L il iy 1
5 36011 Cover = Bregitey bogtaftast & s ZHlen oS N OnGERE v Sl e e 1
-6 36013 Gasket - Breaker BoX ot e i s e R 1
7 No Number Carburetor and Air Filter (See figure 2.) ...vvvveiuneeneennernnnnnnns 1
8 36202 Fuel Cap and Gasket ASSembly. ....ouvueie s e e enmnrorarae 1
9 36200 Buel Capicd diaiiine oot e oo e e R R R 1
10 +101348 O BRIng = FUBLLCAD i v i ih ey e e e e e e 1
11 102125 Screw - Hex hd cap 1/4-20 X 1-3/4 in. 18 oo vnnererrnerernnnnmnnnsnns 2
12 36306 Lockplate - ool s b o e et i S R T 2
13 102131 Bolt — Hex hd cap 1/ =003 4o /2 i g o oo e Db L S 1
14 100311 Wasiee 214 plain s oeloi o Sy Ate FEa e e i el e el e 1
15 101143 Nut = Sclilocking M jd< 900 ionnte i s g b IO TR e 1
16 102145 Serew = Fil'hd 10=24 31 -1 /Adin Ma o T 1
17 102143 Screw - Fil hd 10-24 x 3/4 in. 5T TR e Py M e TSR P e el S 8 L ) 5
18 101191 Nub ="Hex 10=24 8 e s A s s S e 6
19 102189 Vashes o BlainiNo o 10§l Sl Bl s R E s T O e iR 6
20 36378 Togelel- Ground:-BWIteRt, oo i o e e e 1
21 36411A Springs= Greamd © oy R i b e el LR R B 1
22 36473 Decal =3 High spaed adivatment ™7 ° 5 0 B iiehn il S S s Sl e 1
23 52273 Houging Assembly ~ Fani{EH) i s sitns st b e A 1
24 52256 RO Aasembly st SReeneal e CLGa R R Sascb She 1
25 52608 Houging Asayr- i Fan (REVE oL cac chone oo s il sl i e 1
26 103699 N 1
27 36333 DU e e e L T S e g 1
28 36374A SriggeraaRgenbly - ThPatle. o o e 1
29 36060 Sereel — SAWANRL . Lo b e R R R e S e 1
30 102130 Berewn=cHex-hd cap/d=20.0 0 170 n s LU e it i e 2
31 101143 Nyt - Hex el Incleng 1 /de B0 e g cas o il -t DS S s 2
32 52411 Plate < ReinforeBIIANE . L7 o in v v s s S e e 1
33 36168 Handleieys S i s wonnah s e ) 1
34 102388 Screw - Slotted hex hd cap 10-24 x 5/8 in, L e e e e e S O 2
35 103100 DOCEWABHEE (o .o o oot i vt shivs e it e e e ath b e s 2
36 52366 Mutfler-Aasembly 0 c oo dloine o bt S R L 3l
37 36093 Gapket = EXBANAL ..o voo i o ein ek e aliis s b s bsiere s aiae e o 1
38 36532A AT Bl Cyinhr i Vs e e e e e e e 1
39 102388 Berew = Hex hd 102450 5/8 00 180 5 0icili e o o ameiss s o 3
40 28052A 1ZTa ()41 SR R R e e e 3
)
llE'Z:lﬁég 3



MAC
35A

Figure 2, Carburetor and Air Filter

#52E04A

. 1-61(3)

)



s )

FIGURE 2. CARBURETOR AND AIR FILTER

MAC
35A

Index Part Units
No. Number Nomenclature Per Assy
1 103469 Screw - Slotted hex hd 10-24 x 3/8 in. lg ..... e e 1
2 102761 Screw - Slotted hex hd 10-24 x 7/8in, 1g ........... S 2
3 28052 Lockplate ....... eialh i ala e b e ey e S S et T S 3
4 36424 Clamp - Small ........... G TS vy er R e 1
5 36425 Clamp - Large ........... e IV RO T 1
6 36426 Retainer - Air filter ................ e e e e g SO A ST ot 1
T 36427 AL FALter-SCTeIL. o, s it s S e s 5 2
8 102765 Screw - Slotted hex hd 10 2453+ =374 Thoe | or Sl ERgERCis St S 1
9 102586 Screw - Slotted hex hd 10-24 x 2,00 in. Ig ........ S st S e R 2
10 28052 LOckplat el ot Sl S el wieaAA e S e e e a e 3
11 36495 Decal - Idle adjustment ........co0vvivenennnns. A . 1
12 36382A Cover - Carburetor ...,...... Nintia e s e WS aE e st aTnt ek Sfesetavereeelatote S L G A ) 1
13 36409 Link = Throttle: .....oimnanse, R s o SR e P P 1
14 36496 Clip - Throttle control link .........00vuu... VT e e e e e . 1
15 102760 Screw - Hex hd 10-24 x 1 in, lg S e T ST ke e DT T 3
16 36388 el <i 110 e e P B e e Nt LI SR e 2
17 28052 Tockplate: et Nermis s e A OO H Arpiet s : 1
18 36621A Body Assembly - Carburetor (complete) .......... eI Tl o S - 1
19 36445 i Serew ~iSpeclalslottedi S teie we el il e T 1
20 36446 . Gasket - Primer ......... et e S ke e 1
21 11086 . Spring - Primer ......... T e S e 1
22 24104 . Cupi=iPacking ¥ ihl el N B e 1
23 36140 5 Plunger - Primer .......co00ne.. e e E e 1
24 101056 . Packing = #O? PiNg ..vovoeinnais s AR Ve TR 1
36198 . Push Rod Assembly - Primer ...... simieteletatniel ¥ieTaiath e on e e SieterATET o 1
25 36199 ] A Push-Rod .20t T AT LTI s T o i Py Flr s ror R G 1
26 36197 . : BUb o s s e AL G b caa 1
27 102206 . WaBHEE . i sy STenea oA g ST e L 1
28 28754 5 Spring - Pushrod S SRR e e ) v A TR e SRR : 1
29 101991 . Screw - Fil hd 10- 24x1/21n dg R N e i s f 2
30 101194 z Lockwasher - No. 10 internal teeth .............. P e 2
31 36117 5 Frame - Throttle gate ..... shiiela T oo LR s e 1
32 36116 ; Gate - Throttle .......... B e T e & 1
33 102687 Screw = Idle adjusting o e rins s e i et 1.
34 36356 Lever - Throttle gateadjustmg...................... .......... 1
35 101904 . Screw - Pan head 10-24 X 3/4in. 18 +.vvuvnnrnnnnnnnns LRl M 1
36 36494 : Retalner = ldl g R me W s rarit vt P N 1
37 100240 r Lockwasher - No. 10 spring ...... AT P A R e SN L R 1
38 100239 . Nut=="H e 10=24Tuie St p s L o e 1
39 86255 . Spring = Throttle gate .......... S e e N e A 1
40 52421 s pringt= s Phg g R e R e e e T 1
41 36618 Push Rod - Carburetor ................ i e T 1
42 102500 Screw - Pan hd 10-24 X 1/21n, Ig  .vviiurnnennninnnorevnnnnin, ; 1
43 100002 Washer - Plain~ i o . ot etetoe v e L el g 1
44 36132 Washer s Pongied ) S LIS E =0 o nl, A e e . 1
45 103251 Ring - Retaining ............ R RO AN A L ke (e e 1
46 36620 Needle Seat Assembly ....... T Vi e e s Ce Y s o 1
47 101258 i Packing = QM.ring o oona, oo Lo e Ay T e 2
48 100796 Nut - Self locking 6-32 ............c0...... N e e s 2
49 100296 5 Washer - No. 6 plain .......ovvvunnnn... ST i o wlavisaieleta e et < 2
50 102834 . Screw - Flat hd 6-32 x 5/8 in. lg i T R S T el S 5 2
51 36114A i Guard - Reed valve ....... RN S A e e A S 1
52 36115A - Reed Valve e s alaln Tl abenee AR O I S DS 1
36628A < Body Assembly - Carburetor T e T e alale e eiitety Simietaiatethuielith 1
53 36109A . Arm - Gate lever ...... e S T T T 1
54 36108 : Lever ~-Gate. i svinaie s oy B P T T e T R P et i 1
55 101056 . Packing — oM iping 4 50 Ll e s i ey % 1
56 36625 : Washer - O’ ring ...... PR e R i A A Al e e . 2
57 36150 Bleave = PPIMeT il v vsiausanisin s e T e 1
58 21112 Beali-iFelt i, O I O DB e e Tl Seeeiets 1
59 28737 . . Seat - Ball check valve ............. P el 5 1
60 19625 Hinge - Diaphragm ..........00..u.. ¥ a v atnn yeh e g AT e A .
61 No Number Body (Procurable only as 36628A Body Assembly) e el 1
62 36696B 2 Dlaphragm and Gasket Assembly ,......... o ViR STl ieyie e 1
63 19626 . LieVer v R R e s e i kO 1
64 100302 Ball - .125in. dia ........ ROV P T S N O O O it v 1
v 5



MAC

35A

Figure 3. Starter, Flywheel and Ignition System

526044 .

3-01@



MAC

35A
FIGURE 3. STARTER, FLYWHEEL, AND IGNITION SYSTEM
Index Part Units

No Number Nomenclature Per Assy
1 36059 springi=-Starterrewinder e mos s e i R S e 1
2 364518 ATt e A S SR LY s e o o e e T e b 1
3 24818 5 Cupi=tStarter asgemb vy s e R s 1
4 24822 Handle: - Btarter rope o s i e e e e 1
5 36840 3a) o SIS B ol o S S T 1
6 103697 Y e N D iy e e o iy SRS e e oy 1
7 36856 Drum - Btarter s e e s e e T s Eee e 1
8 36058 s ol o e e e 1
9 36053A BagerAssemblyi=Starterii v ot dntratatas dii b e mnicRny S 1
10 36055 . Bushing - (Pressed into base) ........evveviinreenennnnn, 1
11 101179 Mt =Heniia 7/ 1 8- 00 IRIGIEETE R S RO e 1
12 101270 WaBhe T = Pl ain T 1B AN L i L e e e 1
13 100199 Key - Flywheel to crankehaft v oot i ssmans i os vsaaaiisn, 1
14 36396 Flywheel and Starter Pawl Assembly .....oiitirninrnrnnenrennnnnns 1
15 36144 B Ty T D T e T A 2
16 24093 Pawl = StATLeT .. lviin rilns ir e i e e e S T e 2
17 24119 Springs=rPawlireturnde s S sl R R e 2
18 36366 : By Wheel ABS ey e i e e e e e e st et et at e 1
19 101965 Screw - Fil hd 10-24 x 7/8 in. 1g (SEMS) ¢ vvvviciioninssinsnssssns 3
20 100003 Washer—PlainiNoial OFUasitesssdite ot e omoisiiuiin sl il s e 3
36081B Coil and Lamination ASSembBlY ...uvvvererrereeronrnnnnseeeneenenns 1
21 36146B Coil and Terminal ASSembBLY .ui.icuivianen s don sion s sns i 1
22 52547 Wire Assembly - Spark PIUE vuvvevur oo e vonnroseneennnns 1
23 101883 Wire - Groundesrnei s s bl e e s s 1
24 52064 Wire Assembly. = PLUMATY ..o s i s s s i 1
25 19034 Retaineri— Collu iusminain, ool e e e e L Lo e D 2
26 36082 i Lamination ASSembly s i vartsans svie s s odieoisns o 5ah sb s o 1
27 14 MM (IPER g SRV TR o BB W s e Sre b e AR L e B B 1
28 100362 Screw - Fil hd 8-32 x 3/8 in. e e s A e (R e e b S Dy 1
29 100057 Lockwasher - No. 8 internalteeth .........coviiiiienernnennnnnnn. 1
30 100075 Ol Ts TS s i i i e st o o i S RONDR GRS i A e T 1
31 28322 GrOmMIIEE: s s O e B T ey e i e T o e 1
32 52065 WATE = PTIMATY . o oiid s b et o bt o i s s e s e s e 1
33 52066 HTRTOT . b i et e e e s Sl el i R 1
34 101207 Screw - Rd hd 6-32x 1/4in. 1g ......... S R 1
35 24626 Screw:=rEccentricso sl euiiiehe =il i s o o 1
36 100007 Washer =Plain5/16 Aini ol iwa s smtonnioan s nans domm el E e 1
37 100003 Washer <"PlainiNo. 100 e ievns st sh s s s s o s 3
38 101191 NIRRT s (o e Il R e (e S e ATy i et R e S e g R L S 2
39 19894A Breaker ABRemBLY: i was i s R e e B o E e et 1
40 36012 PushiRod = Brenleat .. e R b b rn i Pl e 1
41 24321A Seali=Felt-push rod il s, Lo gl o FIi S S e e 1

FIGURE 4. CLUTCH AND TRANSMISSION
Index Part Units

No. Number Nomenclature Per Assy
52593 Transmission ASSemBIY. . (. o, oot i s e e T s 1
1 102205 Screw - Filhd 10-24 X 1-3/8 in. 18 . ..vvuiiennrnnvrennrennnsns 8
2 102189 Washer - Plaln No. 100, a s sor et e oo s e 8
3 101194 Lockwasher - No. 10 internal teeth .......cvvivennrvnnrnnnennn. 5
4 101191 Nut - Hex 10-24 (Spike Retaining) .........oouovvervevmnvrnrnnnn. 3
5 101982 Screw = Hex hd 6ap 1/4-20 % LN, 0g s cannasvi o e s s 2
6 100153 Lockwasher - 1/4 in. internal teeth ..........coovvosvnrnnnnn... 2
ki 100004 ! Washer = Plain Lfdin. ool cmnay o oo e - 2
s 8 52291 - Tank Assembly:= OLLeF’ | ... il eloats s s ary o e amats g 2 1
- 0 52388 -~ OileFiller:Cap iz e et e R o= st v 1
10 101148 ~ e AT R Cr S N e T T 1
11 101864 Plug: = Slotted hdipipe il f1B=2T i oo i et s 1
12 36421 Spring - DHscharge Lot s s s e e 1
13 100549 Balll=v=187bindia= i E i Sl e e i T 2

‘35-2:?6 7



MAC
35A

L L
\\\\.../u...riivﬁ.u&w“ \.qfa o
Pl \&“ﬁﬁ%ﬁhﬂm.h\

..4
i lalelh, ‘-_.r.-,l)_.f \\
WY AR
(\I‘ﬁk SE—=th ___-h\rw %
NE LT e .
TF e yh o~
i’ h — o
T G
Sl Ao o

Figure 4. Clutch and Transmission

ASZE04A

3-61@



MAC

35A
Index Part Units

No. Number Nomenclature Per Assy

14 52276 . 7 Screen = INtake ol i i r e e R e R e R s 1

15 52297 ; . Plug-and Seal Assembly s il o oo ot o 1

16 36165 : : i Cap =cBeal e e e ) 1

17 36420 : : : Seal SEFall L it S S e e ey e A 1

18 36163 T s chis SING D] o T AR o S5 TN S e s S ot e N T 1

19 101056 - : Packing = 0 nm e e e e ek 1

20 36126 p . PISton = PUMP il s s s s e o e v ey o et e 1

21 52433 : : S pringd ol NERT Rl ST T b e R 1

22 100010 . A PN = Gotter e S e e D e s e TP 1

23 52275 . Tank = QFlar o i s e e e e e A e e e 1
36154B : Separator A 5]y et Sl Sl e 1

24 36136B < BEPATALOT R i e e 1

25 103482 : . Bearing —rBal gt iitint it vl il Wl b ol - 00 L e S 1

26 52323A . =1et by el T B b F L ) s e e A e o e e Mo As Req.
52323B - Shimi=2.019/4n5 thickeo i ime s v ot s sl el e As Req.

27 523238 . Shimi=018linSthic keSS R NS S el R ] 1

28 100836 ; N e s e e T e T e s 1

29 36862 v uBhroud = Sprocket (OUEET) (L i v svin i osw s e s oot 1

30 36019A ; [ vhyloHd BE) el el IERE 1111 (o0 et S SIS e or i e el L L T I Aol 1

31 100256 : Y e W OO U e e R 1

32 19162 . Bhield =t DU st e e e e v e e s 1

33 36155 4 Felt-<Thstiohi ald st Mnyme aran by sy o e e SR s 1

34 103482 . Bearing =l Ball i s i e e e e L e e e 1

35 * . Gear - Bevel (See note DeloW) .vvvruterintinnnneeseneseennnss 1

36 103482 . F Ban T R L ot vt S e ST 1

37 36159 . y BOAL! i e i e s e AR e e e et 1

38 * > : Pinion:(Seemote below) i el (5 i v e e Sttt s 1

39 36160A i Bhim:< 009 =031 N thicle o G i i o i L L As Req.
36160B : Shimi =014 = 01610 TEhHCK. s vitimiasui i oo e e As Req.
36160C v estmy= 2002 =000 dn, thick . on b o e e e e S R e As Req

40 102762 . Screw - Slottedhex hd 10-24 x 1/2 0N, 18 ..o v vvvnenennnernnnnns 3

41 36301 . Laoekplate no o il v s s s T R R e e e e 1

42 36138 5 Retaine e B e L e i 1

43 52341 : Dram-Assembly = Clotch S oismntniinans sl rim sinas o 1
52356 s e G e R e T e ey e L Tl e 1

44 104218 : - Plug ~ O1lidille ti3/ 8- 18 Frc e, L s 1

45 36151B . ; Screw ~ Blade adjusting ...covieciimveins vin e s s 1

46 52208 : : Screw - (Special) (Bar Key).......o0v..... o awssaa el e TR 6 2

47 102577 : . Bealca@Rl e e e e e 1

48 102186 3 > Bearing - Needle....... T e s T S e e R 1

49 101143 s ; Nut="Hex selt’locking:1/4=20, . 5. 05 _ldss i it e 1

50 100732 ; : Screw - Hex hd 1/4-20 x 5/8 B3+ B P e s e 1

51 52357 Or TR (el h b L S e e el R e s e gl et L o R S 1

52 36020A Sprocket ] 74 TolaY s s oo bk obsu pran s i ol S e S S S e Opt.
36897 Sproecket ufdoath Il e ke Opt.

53 36623 Spacer = DransmIBEION i it iaiainte o iniai oo TP T (e L L 1

54 52067A Rotor-Assembly = CIHHeH wuvuioisres e i o s s ol s o, 1

55 51468 . . Bprinet=tCHite iR S R R OV R O R L ) 1

56 51464 A 5 : o (e B D e e e e e SR b el o e el Lo T R 4

57 520624 5 Spider Assembly ....iveiiierininin ST AT s sl e e 1

58 101982 Screw Hex hdicap T/4=20 31 In® lpi e iiiics EEanei o Sl Cis i 2

59 100153 Lockwasher - 1/4 in. internal teeth ...............'snsnnnsnnnnns 2

60 100004 Washer=uPlain lyd in. St el el e I IOl SR L e ST 2

*Matched Parts. Bevel and Pinion Gear must be purchased as a set: Order under Part No. 36258B.

#52604A

1-61(3) 9



MAC
35A

10

Figure 5. Crankcase, Crankshaft, Cylinder and Piston

FS2E04A



MAC

3
FIGURE 5. CRANKCASE , CRANKSHAFT, CYLINDER AND PISTON e
Index Part Units

No. Number Nomenclature Per Assy

1 101885 Screw - Hex hd cap 1/4-28 X T/8 0. 1g +vvveririinieneneeenenrnnnnnns 4

2 100311 Washer - Plain 1/400n. o ohe i adehior et i st laes 4

3 18556A Retainera=yNubi1/ 4 8 amrie iy i oo i i S st S Gl S i 4

4 100640 Nut ~‘Hex 1/4-28 Self 1oCkIng .. iiv s ivneinissiasssonsnsnessne T A 4
& D 36442 (€] sl B b v s EF e e S B el e e i i 1

6 36465A Cyhnder LT ) e e R e s R b o S M i e e e S R 1

7 102660 Screw - Socket hd cap 10-24 x 1 in. lg .......................... 6

8 101326 Nub S Hex T0=24 i e erire s ari o s b e o e e e e 6

9 24236 Washers=rPlainl o R s e e e e e e 6

10 364T0A Head - CYUNAer s v vt e e s s s e e e e 1

11 52222 Gaslket = Cylinderhead o e v e e bs Rt 1

12 36466A Cylinderd ot e Tt Ly S p yRmes L e A 1

52379 Plston ASSY. ket ek s B a s R s e 1

13 1S eI e D b e B e I e e Order Assembly 52379 +~

14 52371 Ring - Piston iociviniiinicanin e (Set of 2 Rings)

15 36097 Ring'~ Retaining i o i van i v s s sate sl s sael 2
# 16 36227 WagherzBnacial e e e R e R L S 2
211 20014 BN PABLON i e rsiais a0 e wisin wis nteloiain ale sialn o wiusisiaie s et ateio biaiera e o e u e T poa o e 1

18 365T5A Connecting Bod Agsembly, o e i el ninis et sa e sinie sl s s o aie aralo s siminis 1

19 101356 Screw - Socket hd cap 10-32 X 5/8 in. 18 cveirerrinneninnenennnns 2

20 102742 Roller —iNeedlal, .. oo Sl e e s cials oo iesainie T a e e m 22

£21 36014A Bushing —Wrisbpin - i um o i o i e et siwan s 1

22 365T4A ‘ Connecting Rod - (2 pieces) .....cevvvenninnnnnnns e e e e 1

23 102388 ‘Screw - Hex hd mach 10-24-x 5/8 in. lg ............................. 4

24 28052 Tiockplate o o i e s e AT U R A [ SIS PP T B T ; 4

25 101326 NUb = HeX T0=24 i oot v lieh s e s s e Te i viatw 6w te 2

26 36027A End Cover Assembly ............... essssesasiacsesnsttsnrteenares 1

27 102940 Seal=iON)e sl R T e T e e S e 1

28 36302 Oiler - Cam ..... B R e B 1

29 36017A . [©{oyt/ch 8oy 0 1 To e rprp s st s bt e (et S s Rl T 1

30 36028 Gasket - End.COVET: . vivoviissvvamns S e AT A e o L T 1

31 100824 Bearing = BEIL & eiilon v o e st sl s e o e e s 2

32 36025A Crankshaft’ i ioistiaiarmaa e s S R P e e S _ 1

52378 Crankease ASgembly’ .. cvievaivvaisiins dusnas e s se e e 1

33 102940 -~ IRl el b SRl Sl s e S e e S T I e e 1

34 100852 Screw - Flat hd 10-24 x 1/2 in. 1g countersunk......ovoevueneneenn. 3

35 36010 BOX - BIOAKET | vvueisiviarsssisisin ey iiwiissis sarsn eiote wivie s e asms o niaiatas s 1

36 103464 Screw - Hex hd 10-24 x 3/4'in. 1g (SEMS) ..... A E s M L et S 11

37 36079 Bottom: = Fuel tank jiv. i viriv i annnin e i vneets RS 1

38’ 36080A GABKEL = BOLEGIN 4y e rivivie ain m niisisisninioitsiomrisessiate e aiss ss vese s Svieiaiuiars 1

39 36240 Spring s N el e DN T e i e el n e b nisimio d e a e e e 1

40 36239 Cap = WHCK retalning ! o v vemi s Sioresis vosadaiie 1

41 36256 AT Sl A e A Tl ol s Ee e RO T T AR R R LR e 1

42 36474 PIUg = N enb e o s S e s s T e T S et e 1

43 102101 Screw - Hex hd mach 10-24 x rE'/B Il e Seie et i R e G 4

44 28210 ) ool g BN e e v e A R e U e i O b e L sl 2

45 36234 Retalner ~ Valve cviicii i s e e v s shisii e aiaas 1

46 36338A Valve Assembly - FUCL DUMP . voviennrneaeracennnssrsosssnssnnse 1

47 36233 Body: ~ Fuel pump ..:.ovseissnssineiioeraioa. A A P A 1

48 36235A DIAPRTAZIN. oy vive e snieivieininiols stasura s s s ce B Taia Rl R i e s 1

49 52318 Crankeane s in s a sie e P O P o A e e B e O 1

PEZE04A
!-Ei@ 11



)

"SUPER PINTAIL" SERIES

TYPICAL McCULLOCH
CHAIN ASSEMBLY

MAC
35A

Figure 6. Saw Blade, Spike, Chain and Lockplate

12 -




N

35A
FIGURE 6. SAW BLADE, SPIKE, CHAIN AND LOCKPLATE
Index Part Units

No. Number Nomenclature Per Assy

1 100732 ocrew = Hex hd mach 1/4-200% 5/8 0. 18 i inisiivanns ooty 2

2 101143 Huths Hex bl /d= 20 §n0n e e s OF F0 S I g Dl e Sl SN e ol s e 2

3 52415 BRIRE i e T e R 1

4 103729 Nuti= Hex Sell JoCKInp 3/8~24 1 sivioiis vt st ot et s i e 2

5 100006 Washere=Plainidy B Aaierenelnet Fe e ool i e A S s 2

6 52289 Blater-stlampal o e e oy e R e 1

7 52122 Bar - 12 in. (170 Thick) Flame hardened ... ...:cu.isionses dosinmmmnnn Opt.
52392 PR B e O O N et e B S L Opt.
52558 Bar - 16 in. (.170 Thick) Flame hardened .........oveeennunnnnnnnnnn. Opt.
55204 Bars=sl18:4n2 0185 Thick) O et el e L Opt.
52551 Bar - 20 in. (170 Thick) Flame hardened ........ouvrererennesvennnnns Opt.
51405A Bar= 2040, (185 IThick)l it soiint e va v a e o L B s Opt.
51407A Bar-220 dnc (CIRGE Ihicl et i e e e e Opt.
51409A PRt -i30 Wi (195 Thipk) L. 2o e Con s T e SRR R e s Opt.

TYPICAL McCULLOCH “‘SP’’ SERIES CHAIN ASSEMBLY

8 --- Typical McCulloch Chain Assembly

9 -— Master Pin

10 -—- Shoulder Rivet

11 - Master Link

12 -—- Side Link

13 -=- Cutter Tooth, LH

14 --- Cutter Tooth, RH

15 -== Center Link

i:_z:lné i 13



MAC

35A
FIGURE 7. PLUNGE BOW SAW ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
36345C Plunge Bow Saw ASSemMDblY...cvvererersereraeerueetiitiariieieanans 1
1 101982 4 Bolt - Hex hd fin 1/4-20 X 1in. 1g ..oivuernrnnennninnannarannens o
2 100882 : Bolt - Hex hd fin 1/4-20 X 3/4 i 18 i euiiiiniinnnrnnencenenannan 2
3 100004 = Washer - Plain 1/4 0N, ...veiievrnenmenseaserassssssanssaasasoscas 5
4 101143 : Nut - Hex hd 1/4-20 “‘Lokut’” ...cicevneiitanonannnneaceiaseans 5
5 36348 - 0il Tube and Plate AsSSembly ...ciieennsreossnocnnncccansaassns 1
6 52119 ; T PACIE. o csrirs siere o a vnats v ivie s uloiniadeisin n oe wibinia e ninino nn v s idla i m e m A e e e e 1
T 36343A . Plate - AdJusting ccvvevnnreersrrraanesectisiorannresssenaneanns 1
8 36340A A BOAy - BOW SAW . .civivrasnnensnsssssssanssssasanestansasssases 1
9 18207A : Grip - Handle .....oivuiarernnnerttieeietiiaaransrtontteiiann, 1
36452A : Bow SaW Kit . ovvvvessesrcoacsasarasssssssocnasssrsssaacacasesss 1
10 36454 5 ; Hose - Oiler 3-3/4 N 1g tvvvvverenernersasnrnnaroesnnanans 1
11 36349 : : Fitting - Oiler tank .....cceeieiaiinnianereneeaeananniennns 1
12 102130 . . DBolt-Hexhdfin1/4-20x1-1/21in.1g ..eviveiiunnnnnnnnnnnn 2
13 101143 i = Nut - Hex hd 1/4-20 “Lokut” ...civeeiiiuirrnnrreecaacnnnns 2
14 28259 : . SPACET  +vcvessnsnsnverssansanassasaseasasanassassassacans 2
15 28256 : 5 SPIKE +evveeccierantrraeraracsaisrstssaranenestastiataaans 2
16 36344A 4 e Plate - Filler .cvvencescsacsarcsnsssossssssssrascssassssansns 2
17 101181 . . Screw - RAhd No. 10-24 x 1-1/4in. 1g ..veueiiuinnnerenennnn 1
14 s



MAC

35A
TOOLS AND ACCESSORIES FURNISHED WITH EACH SAW

Part Number Nomenclature
51445 Wrench and Screwdriver Combination
52605A Instruction Manual Mac 35A
52604A Illustrated Parts List - Mac 35A
56625A Chain Maintenance Manual
102392 Timing Pin
100256 : Key

ACCESSORIES
Part Number Nomenclature
36345C Plunge Cut Bow Assembly (Hard Faced)
101259 Hand Grinder - Chain 1/10 hp 110 volt ac
101308 Stone - Grinding (5/16 inch diameter)
102094 Chain Grinding Fixture
102449 , McCulloch Yellow Paint (12 oz Spray Bomb Type)
102057 McCulloch Oil (1 quart)
102664 McCulloch Oil (12 oz can)

#E2604A . 15

S-El@



